FORD

DOZER & REAR BLADES
_SERIES 705 709 710

L !!HH !!!! T

Foractor Operations
Blrmmgham Michigan 48012

PRINTED INU.S. A.  COPYRIGHT 1970 FORD MOTOR COMPANY



BLADES

MODEL INDEX

MODEL NO. DESCRIPTION GROUP NO.
19~1 Universal Frame ~ Rep'l by 19-55 (1947/52) 11
19-2 Angle Dozer Blade (1947/ ) 31
19-3 Snow Plow Blade (1947/ ) 3-2
19-4 "V" Snow Plow Blade (1947/53) 3~3
19-5 Utility Blade (Frame & Blade) (1947/54) L~1,2
19-19 Gauge Wheel Attachment for 19-5 (1949/5L) 51
19-55 Universal Frame (1952/56) 1-1
19-72 Economy Blade (1954/63) 6-1
19-80 - Ford Dozer Frame (1955/ ) 1-2
19-85 Ford Adjustable Rear Blade - Rep'l by 19-205 (1955/60) 7-1,2
19-86 Gauge Wheel Attachment for 19-85 (1955/60) 8-1
19-91 Hydraulic Cylinder Control Dozer Attachment fur use

w/Model 19-80 (1955/ ) 2-1
19-92 Hydraulic Cable Control Dozer Attachment for use

w/Model 19-80 (1955/ ) 2-3
19-189 ‘Gauge Wheel Attachment for 19-205 (1960/ ) 8-1
19205 Ford Adjustable Rear Blade (1960/ ) 7-1,2
19-439 Ford Dozer Frame (1965/ ) 1-3
19-440 Hydraulic Lift Kit use w/Model 19-439 (1965/ ) 2-2
19~-441 Hydraulic Cable Control Attachment use wfmoge} 13«&39

1965 ' 2=4

This Catalog replaces the following Parts Catalogs:

PA-2/,34~A  Frames & Blades Series 705,709 October, 1962
PA-2434-A1 Supplement #1 Frames & Blades June, 1965
PA-8272 Rear Adjustable Blade Series 710 September, 1960

PA—QABA-B February, 1970



BLADES

GROUP INDEX
GROUP NO. DESCRIPTION _ PAGE NO.
1-1 Universal Frames  (19-1,55) 6
1-2 Ford Dozer Frame (19-80) 8
1-3 Ford Dozer Frame (19-439) 9
2-1 Hydraulic Cylinder Control Attachment (19-91) ' 10
2-2 Hydraulic Lift Kit (19-440) 12
2-3 Hydraulic Cable Control Attachment (19-92) 14
2=l Hydraulic Cable Control Attachment (19-441) 15
3-1 Angle Dozer Blade, Side Plates, & Skid Shoes (19-2) 17
3-2 Snow Plow Blade, Side Plates, & Skid' Shoes (19-3) 19
3-3 "V" Snow Plow Blade (19-4) 21
% ) Frame Assembly (19-5) . s 22
L-2 Blade Assembly (19-5) 23
5-1 Gauge Wheel Attachment (19-19) 25
6-1 Frame, Blade, & Attachments (19-72) 27
7-1 Frame & Turntable Parts (19-85,205) 29
72 Blade Assy, Adjustable Rear (19-85,205) : 30
8-1 Gauge Wheel Attachment (19-86,189) 32
190033 Kit, Skid Shoe & Bracket 17,19,23,31
190055 Kit, Side Plate & Brace Assy. 17
190166 Kit, Release Spring 19
191166 Kit, Side Plate 19
194775 Point, Ditching 27,31
194776 Side Plates 27,31

PA-2434-B ' =, _ February, 1970



BLADES

GROUP 1-2

Fig. B -~ Ford Dozer Frame 19-80

GROUP 21

PA-2434~B-

D




_BLADES

GROUP 2.2

GROUP 1.3

GROUP 1-3

Fig. C - Ford Dozer Frame 19-439

GROUP 3-1

GROUP 3.2

GROUP 3-3

GROUP 3.2

Fig. D - Dozer & Snow Plow Blades 19-2,3,4

PA-2434-B -3= February, 1970



_ BLADES

GROUP 7.2

GROUP 8-1

GROUP 71

Fig. E - Ford Adjustable Rear Blade 19-205
W/Gauge Wheel Attachment 19-189

PA-21,31,-B

-l -

February, 1970



_BLADES

GROUP 5-1

GROUP 4.2

3

Fig. F - Dearborn Utility Blade 19-5 W/Gauge Wheel Attachment 19-19

GROUP 6-1

Fig. G -~ Economy Blade 19-72
PA-2434-B -5- February, 1970




BLADES

2628 20 2224 23

Fig. 1 -~ Universal Frame

FIG. PART NO. NAME AND DESCRIPTION ;EEYQ‘

1 GROUP 1-1 UNIVERSAL FRAMES, MODELS 19-1 & 55 19-1
B.9-55 |
1 NI s. M ASSMLY L] - - L] L] L] . - - - - L] . - L) - - L] - 1-
2 | 301030-58 BOLT, 1 - 8 x 6 Hex Hd.) 1
- | 34815-87 WASHER, 1" Lock ) Implement to Frame 1
3 34678-58 NUT, 1 - 8 Hex ) 1
L | 190155 PIN ASSEMBIF , DYOD s o o« o m o % o o & # .6 & % & 1
Consists of Pin Plus:

5 190157 CHAIN, DrOp Pin ® ® 8 & 8 8 & & & ®© 8 6 & & & 8 1
- | 72035-s8 PN, 316 % 1-2/2 Cotbar o s s w 6 6 & ¥ 6 & & 5.0 | 2
6 1901.24 PULI]EY’ C&bla L] - - - - - - - - . - . - . L] - - - - 2
7 | 190122 G, Pilley s e s Bsap i s PR o @ 3 2
8 | 190123 SHAFT, PUlley o o o o « o « o & o 2
9 34809-536 WASHER, 1/2 Lock ) 2
10 338,6-58 NUT, 1/2 - 20 Hex) Pulley Shaft 2

PA-2434-B

iy

February, 1970



BLADES

FIG. PART NO. NAME AND DESCRIPTION g}é'
% | GROUP 1-1 UNIVERSAL FRAMES MODELS 19-1 & gi 19-1

‘ - CONT'D) 19-55
11 | 194024 CABLE ASSY, 84~7/8 Long (19-55 Only) « « « o « « & 2
11 | 190151 CABLE ASSY, 82 Long (19-1 0nly) . « ¢ o ¢ ¢ = o & 2
12 INRARSY WASHER , 5/8 Flat ) Cable to Front Bracket 2
T 33947-58 NUT, 5;’8 - 18 Hex Jam) L
14 97013-536 YOKE, End 3/8 = 284 o o s o o s 0 0 s 0 a0 000 2
.5 33800-536 NUT, ;/8 ~ 24 Hex ~ BEnd YOKE & o ¢ o ¢ o o o o o 2
& 7394158 PIN, 3/8 - 1-5/16 Clevis) Yoke to Lift Quadrant 2
¥ 72035-58 PIN, 1/8 x 1-1/2 Cotter ) 2
}.8 190121 BR.%GK:E:T, Aj{lE“FI‘Oﬂt Left- « = & ® & @& & @ @8 * = 2 ® l
19 190162 HR-ACKET’ ﬁJ{lB“FI‘Ont Righto s &4 ® 4 8 & 8 = 8 s ¢ 1
20 | 194011 BRACKEYT ASSY, Axle-Rear Left .« « ¢ ¢ o o o o « o« & 1
21 | 194035 BRACKET ASSY, Axle-Rear Right . . . . . . ¢« ¢ & « & i
22 1.90159 BI}UCKD Hetainer @ 8 s ® & & ® e s & = e & 8 & 4 @ 2
23 72037~58 | PIN, 3/16 x 1 Cotter -~ Chain . « » « o ¢ ¢ ¢ « & & 2
21& 2“"608 ! LINK P}.N & LOCKING RING " & ® % & & & 8§ * B & = & = 2
26 | 194283 QUADRAVE ASSY, T4t o o o 5 v o 4 6 o 5 s w & & & » 1
27 L1,756~38 WASHER, 1 Flat ) 2
28 72073-58 PIN, 3/16 x 1-1/2 Cotter) Quadrant to Frame 2
24 190}.26 EAR, Co8s o ¢ 5 ¢ 4 a o s & & s o & a4 4 v & o 3 ® 8
30 5514,752““38 WASHEB., ‘?/8 Flat ¢« ® # @ ® ® = ® @ @ B & 8 & & & = 2
3.-!.. 72073“‘38 i}iﬁy 3,;16 X 1“‘1/2 Cotter * * & 8 8 % & % ®© & ® s @ 2

|
PA-243)~B o} o February, 1970



BLADES

—
[ F%]

Fig. 2 - Dozer Frame - 19-80

FIG. PART NO. NAME AND DESCRIPTION %Y 3
e GROUP 1-2 - FORD DOZER FRAME, MODEL 19-80 19-80!
1
l 191‘.769 FRAHE, RS&I‘ - a & % & & @& =© 8 * & 8 & @w & 8 & 8 =B B 1. i
2 373217-38 BOLT, 5/8 - 11 x 1-1/2 Hex Drld. Hd.) 2
3 | 107557 BOLT, 3/4 - 16 x 2 Hex Hd. Drld. ) 2
A 34675-58 NUT, 3/4 - 16 Hex ) Frame to Tractor| 2
5 72071-S8 PIN, 1/8 x 1-1/2 Cotter ) 2 |
6 | 196347 | PIN, 1 x 4=3/4 Clevis ) 1]
- 72071-58 PIN, 1/8 x 1-1/2 Cotter) Cylinder to Frame 1
7 191-5663 ARM A,SSY, I-Iift e e = & 8 @ ® a @+ W & & 2+ 8 + = 2 @ l
8 | 199147 PIN, 1 x 6-5/8 Clevis ) 2
- 72075-58 PIN, 1/4 x 1-1/2 Cotter) Amm to Frame 2
9 195367 PIN ASSY, DI'OP ® & e @& ® ® % & * s 4 & & + + & @& s = l
lo 190157 CH.HN ’ Drop - - - L] - L] - L] & - L ] -+ - L] - - - L] - Ll l
11 72073-58 PIN, 3/16 x 1-1/2 Cotter - Pin & Chain . . . . . . 2
13 301030~-58 BOLT, 1 - 8 x 6" Hex Hd.) L
-~ | 34,815-87 WASHER, 1" Lock ) Blade Attaching 3
— 34678-58 NUT, 1 - 8 Hex ) 1
-— 305224 DECAL, "Ford" - 1-1/2 x 4-19/32 Seript . . . . . . 1

PA-2434-B -8~ February, 1970



BLADES

Fig. 3 - Dozer Frame -~ 19-439

FIG.| PART NO. NAME AND TESCRIPTION %ﬁ:
3 GROUP 1-3 FORD DOZER FRAME - MODEL 19-439 %2-432
1l 292051 FRAME ASSY, DoZer . « + « & ® + s s B e 5 4 s o e » 8
2 304770~536 BOLT, 3/4 - 10 x 1-1/2 Hex Hd.) Frame to Trans. L
3 34813-536 WASHER, 3/k Lock )  Housing L
L 304870-536 BOLT, 3/4~10 x 2-1/4 Hex Hd.) 2
5 34813-536 WASHER, 3/4 lock ) Frame 4400 Tractor 2
6 3L67L-58 NUT, 3/4 - 10 Hex ) 2
- 304838-536 BOLT, 5/8 - 11 x 2  Hex Hd.) Frame to 3100 & 4100 2
- 34811-536 WASHER, 5/8 Lock ) All Purpose Tractors 2
7 | 305225 DECAL, "Ford" I.D. 1-13/16 x 5-17/32 Seript . . . . 1
8 29201&‘{- A.RHASSY, Dozer ¢ & & 8 8 & B & e ® B 8 & P & & ® @ 1
9 | 292064 PIN, 1 x 5.40 Clevis ) 2

10 72075-38 PIN, 1/4 x 1-1/2 Cotter) Arm to Frame 2

11 | 195367 PIN ASSY; DPOD 4 o w o » o 5 5 6 % 6 o ® » ® & i 1

12 19015? CH.AIN, DI‘Op Pin ® 8 8 & 6 @ & ° & o & B 8 e e & = @ 1

13 72073-58 PIN, 3/16 x 1~1/2 Cotter — Chain to Drop Pin & Plate 2

1 301030-58 BOLT, 1 - 8 x 6 Hex Hd.) i 8

15 34815-87 WASHER, 1" Lock ) Equipment to Dozer Frame 1

16 34678-58 NUT, 1 - 8 Hex ) 1

17 354869-38 BOLT, 3/8 - 16 x 2 Hex Hd.) 2

18 | 195211 CIAMP, Hyd. Tube Line ) Hyd. Tubes to Arm Assy. 2

19 34807-S7 WASHER, 3/8 Lock ) Part of 19-440 Hyd. Lift 2

20 33799-58 NUT, 3/8 - 16 Hex ) ¥it 2

PA-2434~B -0- February, 1970



_BLADES

F‘ig._ 4L - Hyd. Cylinder .Control 19-91

FIG.| PART NO. B NAME AND DESCRIPTION Iﬁ;
4 mwp 2-1 HYDRAULIC CYLINDER CONTROL ATTACHMENT
! e MODEL 19-91 19-91
1 | 194766 j,l YCKE ASS‘I s Dogor Frame o « o o s 6 5.6 5 w5 % & @ I
2 73975-8 1PN, §/8 x 1-9/16 Clevis) Yoke to Dozer Lift Arm 2
- | 72035-s8 | PI®, 1/8 x 1 Cotter ) 2
3 | 196009 aﬂcm, Cylinder . « « ¢« ¢ « o o & & PR R 2
IN 304688-536 BOLT, 1/2 - 13 x 1 Hex Hd.) 2
5 34809-536 W&M 1/2 Lock ) Spacer to Frame 2
- PA-243L-B ke ' -10- February, 1970



BLADES

FIG.| PART NO. NAME AND DESCRIPTION ﬁ
L GROUP 2-1 HYDRAULIC CYLINDER CONTROL ATTACHMEN
MODEL 19-91 . 12-2%
- | 194669 CYLINDER ASSEMBLY '+ & ¢ « o o « o o o o » § e 1
 Consists of:
6 | 195675 YOBE ASSEMBIY @ < 4 s s @ & 4 & & % 1
7 | 292103 ROD ASSEMBIY, Platon & o w-% & 4 5 o & % & & & & i
8 | 195668 HIARD .2 aim § DA s - % & v B 1
-,,/"309591‘*\ KIT, Cylinder Packing Repair . « « v ¢« « o o & & AR
= Consists of: .
9 l9hh6h CUP, Piston (Leather) .+ « « o o o « s o« o o o 2
10 | 192128 PACKING BBEY, IV o a v 8 2 4 & 6 2 6 5 5 & & & 1
11 | 195666 CEL SRR 6 2 2 o s o % 0 0 0 o o e o 1
12 87034~594 UOPSRING, BO& + s "¢ v« ¢ o 56 56 & & % & 7
13 87065~-594, "O"-RING, Cylinder -~ Gland Seal . « « « « « » 3
11}195669 CAP,G].&nd................... l
15 97632~5 RING, Snap (Internal) « o o w o s o & % @ 6.5 & & I
16 | 194466 WASHER, Platon Cup - s v v @ & 4 » 5 & 6, @ & @ o 2
17 | 107962 SR o 5 v v 4% S8 6 &5 @5 % 856 1
18 55724-38 NUT, 3/4-16 Hex lock - Piston to Rod . . . . . . ol
-~ | 305225 DECAL, "Ford" I.D. 1-13/16 x 5-17/32 (For Sarvice
Cyls. Only) . . . AR
19 | 196346 PIN, 1 x 2-3/8 Clevis ) 1
20 72075-58 PIN, 1/4 x 1-1/2 Cotter) Cylinder to Yoke 1
- | 196009 SPACER, Dozer Cylinder . . « « « « « & TYT LR i |
22 191&677 PIPEHydralﬂ.iC.-.-....-..--...-. 1
23 | 194678 PIPE, Hpdranlic a o+ & o w b o % o o o = & @ & 3 « 1
2L | 195365 HOSE, /8 RID Complleip o v o w o o o % @ % @ ¥ & 2
25 | 192114 HOSE, 3/8 x 16-3/L4 Coupling .+ « « o o o o o o « o » 2
- | 192115 UNIEON, Adapter 3/B s <« « o o o5 o o o & & m 5 & » 2
e 301'.503 EI‘BW, St!reet 3 8 = 18, 90‘ e & & ® & B B ¢+ & & @ l
26 | 195363 BHACRET. TR o wuw «» bR G a6 & 56660 ed b 1
27 | 195211 CLAMP, Hydraulic Iine . . . . « « . & RN 1
— | 195212 J-BOLT, 3/8 - 16 ) 4
28 302331-836 BOLT, 3/8 - 16 x 1-1/2 Carr.) Clamp to Frame 1
29 34807-536 WASHER, 3/8 Lock ) 1
30 33799-58 NUT, 3/8 - 16 Hex ) o
8 -~ ! a
KW 26557 7/ ILZQCL’:' S .
PA-243L-B i B February, 1970



BLADES

w)
gl

Fig. 5

- Hydraulic Lift Kit

NAME AND DESCRIPTION

GROUP 2-2 HYDRAULIC IIFT KIT — MODEL 1940

TOWER ASSY, Dozer

BOLT, 1/2 - 13 x 1-1/2 Hex)

WASHER, Beveled

WASHER, 1/2 Lock )
NUT, 1/2 - 13 Hex Jam )

CYLINDER ASSY, Hyd. Lift . .
Consists of:
NBE ASSYU - L L] - L] L] L]
ROD ASSY, Piston . . . .

GLAND

- e » L] . L] LI

* . L] L L] L] [ ] L] * L] * LA L] - . - L

) Tower to Dozer

Frame

2 ol T R o O o

FIG.| PART NO.
=3

1 | 292063

2 304764-536

3 | 198447

L 34809-536

5 33845-58

~ | 194669

6 | 195675

7 | 292103

8 | 195668
PA-2434~B

=12~

February, 1970



_BLADES

FIG.| PART NO. NAME AND DESCRIPTION ggé:

5 GROUP 2-2 HYDRAULIC IIFT LIFT KIT - MODEL 19-440

(CONT'D) 19~L40

- | 309594 KIT, Cyl. Packing Repair .« o ¢ o« ¢ o ¢ o« & o o » AR

Consists of: -

9 | 194464 CUP, Piston (Leather) . . « . « ¢ ¢ ¢ o « o 2
10 | 192128 PACKING ASSY, I" & ¢ s s v o % o & & 5 » & 5 1
11 | 195666 OILBEAL ASSY. 4 4% & & 2 o & &6 4 & & @ & @ @ 1
12 87034-594 O-RING, .562 I.D. = Rod o ¢ ¢ « o ¢« v v o s 1
13 87065-394 O~RING, 1.750 I.D. - Gland Seal . . « + + . 1
14 | 195669 CAP; Gland & o » s/ 9 6 % » ® ¥ % 6 & &% & 5 ¥ © 1
15 97632-5 SNAP RING, 2-1/16 Internal .« « o o « o o « o » » i
16 | 194466 WASHER, Piston Cup « « s » « » o 5 s » o a & & @ 2
17 | 107962 SPREHR. BRHlon o o w w & w0 & ok 5 9 1
18 55724-58 NUT, 3/4 - 16 Hex Lock -~ Piston to Rod . . . . 1
- | 305225 DECAL, Ford I.D. 1-13/16 x 5-17/32 Seript (For Service

Cyls. Only) . . AR
20 | 196346 PIN, 1.018 - .991 x 2.38 Clevis) Cyl. Assy. to 2
21 72075~-58 PIN, 1/4 x 1-1/2 Cotter ) Tower & Arm 2
22 | 292061 FiPD, Byt Doger (BI]) 5 5 i b 50 d o sm s a9 & 1
23 | 292062 PIPE, Hyd, Doger {76") « + o » w0 . % x o » & % & 1
2L | 192115 VLN, 3/ AORDEEr o 4w« s o w o wwmw ¥ ¥ % & @ 2
25 | 192114 HOSE ASSY, 3/8 x 16-3/L Hyd. Coupling . « « + « « « 2
26 | 195365 HOSE ASSY, 3/8 x 12 Hyd. Coupling .« « « o « o o o &« 2
27 354,869~38 BOLT, 3/8 - 16 x 2 Hex) 2
28 | 195211 CLAMP, Hyd, Line ) Hyd. Tubes to Dozer Frame 2
29 34,807-87 WASHER, 3/8 Lock ) 2
30 33799-58 NUT, 3/8 - 16 Hex ) 2

PA-24,34-B -13- February, 1970




BLADES

;

{

o 4

K4 i

£ %

]

5

s _%/ |

Fig. 6 - Hydraulic Cable Control Attachment 19-92

FIG.| PART . NAME AND TESCRIPTTON | REn, |
6 GROUP 2-3 HYDRAULIC CABLE CONTROL ATTACHMENT |
MODEL 19-~92 FOR MODEL 19~-80 L2292

i j

1 | 195089 STRUT ASSY, Front Sheave e v e s e s e s | L
2 | 195582 PIN, 1/2 x 4-5/8" Str. Rd.)} P E )
- 72035-S8 PIN, 1/8 x 1% Cotter } Strut to Dozer Frane . & 1
3 | 195095 LINK, Blade Transport . . s e g www s vw & 3 |
- 72035-S8 PN, Lgx 1" Cotter = TA0K « = s 5 s s w s s s # | 2 |
L | 195094 PIN, Idnk Retalning . s s x s w s e s e @ 5 6o | 1 |
5 | 141661 PIN, 5/6k x 1-1/2" Self Tocking » « » o s « » = « o . 2 |
6 | 195097 BRACKET ASSY, Rear Sheave . sv kR pewy vw § 03
7 | 194772 SHEAVE, Cab18 o« o4 w e w5 w6 @ w 9w & ¢ 35 | 3 |
8 | 199146 PIN, 1 x 4-1/8 Cleviz} I 3 |
- 72035~S8 PIN, 1/8 x 1" Cotter ) Shesve to Strut & Bracike: Lo
9 | 196672 CABIR ABSBMBIN & & « s v s a s s s s swwssw 1 21
- | 195657 N.S. CABLE ASSEMBLY (Replaced by 196672) + . « v o o « o | 1 |
Consists of Cable Flius: | |

195653 PLUG, Cable Lock {For 195657 Cable Only) . . . . %

- | 195654 SLEEVE, Cable Lock {For 195657 Gable iy} . . , 2
- | 195655 STUR, Cable {For 195637 Cable Only) . . . . . .
-, 195656 HE,G&le $ % & 64 @ 8 5 a ¥ 0 B o P w A A s |
- | 195101 HOOK ASSEMBIY, Cablé « o o 5.6 o « o 6 4 6 w @ = » | 1 |
- | 141661 PIN, 5/64 x 1-1/2" Self locking - Hook to Cabls | 1 |
- | 195581 PIN, 5/8 x 3.6k Str. Rd. Clevis) Csble to Tractor b i
- | "72037-s8 PIN, 3/16 x 1" Cotter IAft Arm =y
- N.S. PIN, 9/16 x 1-13/16" Clevis=Procure locally) Cabie zo! 1 |
- 72035-38 PIN, 1/8 x 1" Cotter ) Dozer Lift I |
- | 195370 TUBE, Cable Adjustment: AN B s ™ G 5 i
- 33845-38 NUT, 1/2" - 13 Hex - Tubs to Cable . . » . - .. | %L |
PA-2434~B B ) February, 1970



BLADES

Fig. 7 = Hyd. Cable Control Attachment 19-441
FIG.| PART NO. NAME AND DESCRIPTION gﬁ:
7 GROUP 2-J HYD. CABLE CONTROL ATTACHMENT 1G-LLL  [L9-lhlkl
1 | 292071 HANGER ASSY, Dozer Frame . « ¢« ¢ « ¢« o« « « o o o & 1
2 | 194772 SHEAVE, Cable « & « « o o o o o o & e e e e e 3
3 | 199146 PIN, Clevis 1 x 4-1/8 ) Sheave to Hanger 3
4 72075~-58 PIN, 1/4 x 1-1/2 Cotter) 3
5 | 292097 ROD, Dozer Transport . « « ¢« ¢ ¢ o« s° ¢ o « o o o @ 1
6 72055-58 PIN, 3/16 x 1-1/L Cotter) Transport Rod to Hanger 1
7 | 141661 HAIRPIN, Cotter ) & Am 1
8 | 292072 LINE, Do TE0E o oo ot 50 % & 9. & 6 & & 0 3 % 2
9 N.S. PIN, 9/16 x 1-13/16 Clevis-Procure locally) Cable to Arm 1
10 72035-58 PIN, 1/8 x 1 Cotter ) Lift Link 1
11 304866-536 BOLT, 9/16 - 12 x 2-1/k Hex Hd.) 1
12 34810~-37 WASHER, 9/16 Lock ) Link to Dozer Lift -
13 33847-58 NUT, 9/16 ~ 12 Hex ) Arm 1
14 | 292074 HANGER ASSY, Front Support « « « o« v o o o o « + & 1
15 304768-536 BOLT, 5/8 - 11 x 1-1/2 Hex Hd.) L
16 34811-536 WASHER, 5/8 Lock ) Hangers to Dozer L
17 | 33849-836 NUT, 5/8 - 11 Hex Frame N
18 | 292077 BRACKET ASSY, Rear Sheave (Hanger on Brkt. 16.21 Lg.)
(Attach Brkt. w/Tractor Fender Bolts) 1
18 | 292333 BRACKET ASSY, Rear Sheave (Hanger on Brkt. 8.80 Lg.) 1
19 | 195370 TUBE, Cable Adjustment .« o « « « ¢« o ¢ s « o « & o 1
20 | 195581 PIN, .620 x 4~3/16 Drilled) Tube to Tractor Lift 1
21 72037-58 PIN, 3/16 x 1 Cotter ) Arm 2
22 | 196672 CABLE ASSY, 160.25 Lg. (Use with 292077 Brakcet) 1
22 | 292332 CABLE ASSY, 148.25 Lg. (Use with 292333 Bracket) 1
23 33942-58 NUT, 1/2 ~ 13 Hex Jam Tube to Cable « « « . o . 1
- N.S. PIN Retainer . o o ¢« ¢ o o ¢ 2 6 ¢ 8 2 a5 8 & o 1
— 314,806-336 WASHER BAIE TR o 5 4 5w 6 BB 5 R EE & @ & 1
- 33797-836 BT 5/ < TE0R. ¢ o5 c o i s 8asH 53 1
- | 141661 HAIREIN, BOERGE 4 4 .6 w s o i & 5 om b 6 #e @ % W & & 1
PA~-2434~B ~15~ February, 1970




BLADES

Fig. 8 - Blade Assembly W/Side Plates and Skid Shoes

PA-2434-B 1B February, 1970



BLADES

FIG. PART NO. NAME AND DESCRIPTION E
[ 8 GROUF -1 ANGLE DOZER BLADE, SIDE PLATES &
"‘" SKID SHOES — MODEL 19-2 19-2
- | 19-2 BLADE, Angle DOZEIr « o « = o o o « o o« ¢ o o o o AR
Consists of Blade Plus: i
2 | 190021 TURNTABLE ASSEMBIY ¢ ¢ s s 5 % & @« o & s % o @ & 5
3 | 190200 YIP, TOLRAOR o #°0 G o n o B w4 b 5 b & @@ 1
A 300308-58 BOLT, 1/2 - 13 x 1-1/2 Plow) 9
5 34,809-536 WASHER, 1/2 Lock ) ILip to Blade 9
4 | " 33845-58 NUT, 1/2 - 13 Hex ) 9
7 | 190009 BAR, Toggle, Upper, Drld, 5/8 =18 . « +. « + . . 2
8 304769-536 BOLT, 5/8 - 18 x 1-1/2 Hex Hd.) 2
9 LLTL4~58 WASHER, 5/8 Flat ) Bar to Blade 2
10 33850-536 NUT, 5/6 - 18 Hex ) 2
11 | 190005 RO, Tivot, Togpla BAY « » s « » o ¢ o o & & & = 1
12 | 190006 BUSHING, ReEBiney o o « s w w s o & @ » % o & 4 2
13 72111-58 PIN, i/4 x 2 Cotter - Bushing to Red . . . . . . 2
1y | 190055 KIT, Side Plate & Brace Assy, Left or Right . . . . AR
Consists of FPlate & Braces Plus:
15 304761-836 BOLT, 3/8 = 24 x 1~1/2 Hex Hd.) 6
- 34807~336 WASHER, 3/8 Lock } side Plates to 6
- 33800-536 - NUT, 3/8 - 24 Hex ) Blade 6
16 304,685-536 BOLE, 3/8 - 24 x 1 Hex Hd.) A
17 34807-536 WASHER, 3/8 Lock ) Brace to Plate & Blade | 4
18 33800-536 NUT, 3/8 - 24 Hex ) L
19 | 190033 KIT, Skid Shoe & Bracket .+ + ¢ s o ¢ o o o o o o @ AR
Consists of:
20 | 190034 SHOB, Skid & » o + « 2
21 72057~-58 PIN, i/ x 1-1/L Cotter ) 2
22 91476-S34 SET SCREW, 1/2-13 x 1-1/2 Sq. Hd. Cup Pt.) Skid 2
23 33942-58 NUT, 1/2 - 13 Hex Jam ) Shoe 2
24 | 190062 BRACKET, Mounting . o » 5 o o w5 & & @ & & % » 2
25 304765-536 BOLT, 1/2 - 20 x 1-1/2 Hex Hd.) L
26 34809-536 WASHER, 1/2 Lock ) Bracket to Blade 4
217 3384,6-58 HUT, 1/2 ~ 20 Hex ) L
PA-2434-B ot s fa . February, 1970



)

% W \4

o 0

5

Fig. 9 - Blads, Release Spring, Plate

PA-2434-B T 18 February, 1970



BLADES

FIG. PART NO. NAME AND DESCRIPTION grmé:
g GROUP 3-2 SNOW PLOW BLADE SIDE PLATES, &
SKID SHOES — MODEL 19-3 19-3
-'l-'é _BL&DE,SHOWPIOWnocooaoo.o-.-coaa AR
Consists of:
1 | 190010 BLADE & TURNTABLE ASSEMBIY + « ¢ ¢ « o o o o o & %
Consists of Blade Plus:
2 | 190021 ARP TURNTABLE ASSEMBLY & « o o « o o o o & o & 1
3 | 19020042 3497 IIR. GtINE 6F o o e ¢ w @ % ¢ % % W& 1
i 300308~58 BOLT, 1/2 ~ 13 x 1-1/2 Plow) 9
5 34809-536 WASHER, 1/2 Lock ) Lip to Blade 9
6 33845-58 NUT, 1/2 - 13 Hex Jam ) 9
7 | 190009 BAR, Toggle, Upper, Drld, 5/8 ~18 . . . . . . . 2
I8 304769~536 BOLT, 5/8 - 18 x 1-1/2 Hex Hd.) 2
| - Liy7hL~S8 WASHER, 5/8 Flat ) Bar to Blade 2
.~ | 33850-836 NUT, 5/8 - 18 Hex ) 2
| 11 | 190005 ROD, Pivot, Toggle Bar + « « « o « ¢ = o o o o &« 1
! 12 | 190006 BUSHING, Retainer . « « « « « « & YT T 2
| 13 72111-58 PIN, 1/k x 2 Cotter - Bushing to Rod . . . . . 2
! 14 - 191166 KIT, Side Plate & Brace « « « « « « o « o« o o « o » AR
' Consists of Plates & Braces Plus:
C 15 . 304761-S36 BOLT, 3/8 - 24 x 1-1/2 Hex Hd.) é
== 34807-836 WASHER, 3/8 Lock ) Side Plates to 6
o~ | 33800-~336 NUT, 3/8 - 24 Hex ) Blade 6
| 17 ' 304685-536 BOLT, 3/8 - 24 x 1 Hex Hd.) L
[ 18 i 34807-336 WASHER,, 3/8 Lock ) Brace to Plate & Blade L
t19. 32800~536 NUT, 3/8 - 24 Hex ) 1
L - | 190033 KIT, Skid Shoe & Bracket =« « « « o« « ¢« o « & o « & AR
r | . Consists of:
| 20 | 190034 SHOB. Bldd & s .5 s @ G W B % @ BB GEE S Y )
| 23| 72057-58 PIN, 1/4 x 1-1/4 Cotter ) 2
L 22 1 91476-5 SET SCREW, 1/2-13 x 1-1/2 Sq. Hd. Cup Pt.) Skid 2
- 23 | 33942-38 NUT, 1/2 ~ 13 Hex Jam ) Shoe 2
24 1 190062 BRACKET, MOunting « « « s's o ¢ o o o ¢ o ¢ o = 2
. 25 i 304765-S36 BOLT, 1/2 ~ 20 x 1-1/2 Hex Hd.) L
- 26 34,809-536 WASHER, 1/2 Lock ) Bracket to Blade L
|27 33846-38 NUT, 1/2 - 20 Hex ) 4
1 1 ' .
I = 1?0166 KIT’ Relea:se Sgring o . e " % 4 ® ¥ ® & & ¢ s @ l
i . Consists of:
I 28 ! l‘}OO{Jl SPRING', Release # & & 8 ® s & 3+ & 8 = v . 2
29|190002 CAP,Spr‘ing........--a....... l;.
' 30 | 190028 REIEASE ASSY, Sorlng o o o v w o 0« & @ & & ® 1
+ 31 ! 190003 ROD, Pivot, Release .+ « « &+ &« ¢ o o &+ « &« o % 8 1
32 | 72075-S8 PIN, 1/k x 1-1/2 Cotter -"Pivot Rod . . . . . )
33 | 190004 EYE BOLT, Release Spring, 5/8 - 18 . . . « . . . 2
34 |° 33947-58 RUT, 5/8 = 1B HeX JAM o o o o 5 o o o s o & @ & L
|35 i 190008 SPACER, Hyo Bolb o 6 o s wm & 5 w @ » 5 & @ 2
. 36 | 190007 ROD, Anchor Eye Bolt o o « o o o o = § 3 8B EF 2
| 37 | 72075-58 PIN, 1/4 x 1-1/2 Cotter — Anchor Rod . . . . . . A
| 38 | 304839-836 BOLT, 5/8 - 18 x 2 Hex Hd.) Toggle Bar to Blade 2
' 39 | 33850-536 NUT, 5/8 - 18 Hex 2
PA~2434-B ~19- February, 1970



14 16 15 13 8§ 11 9 10 12

.
#
% 7
- i

Fig. 10 -~ "V" Snow Plow Blade

PA-2/,34~B -20~

February, 1970



BLADES

FIG.| PART NO. NAME AND TESCRIPTION %”é
10 GROUP 3-3 "V" SNOW PLOW BLADE MODEL 19-4 19-4
1 N.S. BIADE ASSEMBIY . &+ o« o« o o ¢ o o 0.0 o o o o o o & 1
2 | 190220 LIP, Cutting; IsEt . o o ¢ v s a & w & w o ® ® 1
3 | 190221 IIP, CGutting, Right o o v o v oo 6% 3 o % & & & & & 1
L 303338-58 BOLT, 1/2 - 13 x 1-1/4 Plow) 1
5 300308-58 BOLT, 1/2 - 13 x 1-1/2 Plow) ILip to Blade 8
6 34,809-836 WASHER, 1/2 Lock ) 9
7 33845-58 NUT, 1/2 - 13 Hex ) 9
8 | 190243 PLATE ASSY; Adapter ¢ « o ¢ + o o % s o S0 o w0 1
9 91498-534 SET SCREW, 5/8-11 x 1-3/4 Sq. Hd. Cup Pt.) Plate 2
10 33946-S8 NUT, 5/8 -~ 11 Hex Jam ) Adjusting 2
11 304805~536 BOLT, 5/8 - 18 x 1-3/L Hex Hd.) 2
2 304869-536 BOLT, 5/8 - 18 x 2-1/L Hex Hd.) Plate to Blade Base 2
— 34811-87 WASHER, 5/8 Leck ) L
- 33850-536 NUT, 5/8 - 18 Hex ) L
13 | 190034 SHOE, SBAd. & s s s s ww w4 v ® 8 % & 3
1 72075-58 PIN, /L 2 1=3/0 Cotbor o o s v aw o as o & 5 & % 3
J.g 91251-834 SET SCREW, 1/2-13 x 1-3/4 Sq. Hd. Cup Pt.) Skid Shoe | 6
1 6

338,5-58 NUT, 1/2 - 13 Hex Jam )

PA-243L-B 21— ~ February, 1970




BLADES

Fig. 11 =~ Frame Assembly 19-5

FIG.| PART NO. NAME AND DESCRIPTION %é:
L GROUP 4-~1 FRAME ASSEMBLY - MODEL 19-5 195 |
1, N.S. FRAME ASSEMBLY (Repair Locally) o « = « o « ¢ = o & 1 i
2 | 190178 BOLT, 5/8-18 x 2 Hex Hd. W/Washer) Pivot & Blade to 1
3 33850-336 NUT, 5/8 - 18 Hex ) Frame I
L | 190174 BAR, Pitch Regulating . ¢« « ¢ ¢ ¢« o ¢« 4 o 0 s ¢ o & 1
5 | 191741 RIvET 5/8 x 1-3/4 Rd. Hd. Drilled) Pitch Bar to 1
6 72073-58 PIN, 3/16 x 1-1/2 Cotter ) Frame 1
7 N.S. ROD Pull (Procure I0calle) o+ « ¢ s » v o w « & = 1 i
4 N.S. BOLT 5/8 - 18 x 2-1/4 W/Clip Welded) 3
9 34,811-536 wnsrma, 5/8 Lock ) Pull Rod to 1
10 33850-536 NUT, 5/8 - 18 Hex ) "A" Frame i
il L4,728-536 WASI{E:R 3/8 Flat ) 1
12 72035-58 PIN, 1/8 x 1 Cotter) Pull Rod to Lever ;!
13 | 190172 PINI.ock..................... 1
1 72073-58 PIN, 3716 x 1=1/2 Gokter s o « 2 o # % s % % & » ‘ 1
15 | 190171 LEVER, I4ft<«Lock PIN ¢ « o s o o o ¢ ¢ ¢ « o 5 o s o 1
16 352594~5 PIN, 3/8 x 1-5/16 Clevis, Lift Lever) Lever ko Tin 2
17 72035-58 PIN 1/8 x 1 Cotter ) to Frame 2

PA-243,-B

-2~ February, 1970



www.ntractorclub.com



BLADES

6T-6T TEPOK JUSWOBIRY [eoUM edney - €1 "ITd

February, 1970

PA-2434-B



BLADES

_ .
FIG.| PART NO. REQ.
13 1 19-19!.
1| 191239 CRANK ASSEMBLY 2 2 & 1
2 | 191231 BLOOK, Thrust o o « « o « o 1
3 72073-58 PIN, 3/16 x 1-1/2 Cotter =~ Block %o "ﬁracket -1 2
A N.S. CRANK NUT & SLEEVE ASSY, Depth Adjusting . . . i
5 72073-58 PIN, 3/16 x 1-1/2 Cotter - Sleeve to Crank Bracket k
é 87901-58 FITTING, Lube, 1/8 - 27 x 3/4 - Straight . ... 1
7 191227 BRACKET ASSY, Crank Thrust e e ® s & 8 g 8 + & " e i
8 ¢ 191241 BRACKET , CYaNK o w o o w % % @ % i & o & & § @ % v 2
9 | 191741 PIN, 5/8 x 1-3/4 Rd. Hd. Drld.) 2
10 72073-88 PIN, 3/16 x 1-1/2 Cotter ) Pitch Bar to Brackets 2
11 ThOT7L~S3L PIN, 5/8 x 2-1/l Button Hd.}) Crank Brackets to 1
12 72073-58 PIN, 3/16 x 1-1/2 Cotter )} Adj. Rack 1
13 | 191222 BRAGKEY, Adepter « ¢ o oo s 266 & 5 & & % § 5 1
1, 91476~-534 SET SCREW, 1/2 - 13 x 1-1/2 3q. Hd.) 2
15 33942-58 , 1/2 -~ 13 Hex Jam } Adapter Bracket 2
16 37557158 BOLT, 1/2 - 20 x 1-1/L Hex Hd.} 1
17 34,809-536 WASHER, 1/2 Lock )} Bracket to Support il
18 | 191225 BOLT, Hook, 5/8 =18 x 9~3/4 ¢« « v « o o « o o + & 2
|19 | 3481187 ?JASHER, 5/3 Lock ) 2
20 33850-536 NUT, 5/8 - 18 Hex) Hook Bolt to Support 2
21 N.S. SUPPORT ASSY, Gauge Wheel « « « o « ¢ o s o a2 o « 1
Consists of Support Plus:
22 | 191216 BEARING, Oilite, Spindle « « « « a « « ¢ « o o 2
-— 72073-58 FITTING, Lube, 1/8 ~ 27 x 3/l - Straight . ... 1
23 | 191218 FORK ASSY, Gauge Wheel . « « « ¢« o « o « « s & > 1
2 1 191320 WASHER, Thrust, Spindle (Brass) « + « « « « ¢ « & & 1
25 L4759~58 WASHER, Spindle (Steel) o« « o « o o o « « o o« « « & 1
26 72111-58 PIN, 1/4 x 2" Cotter - Fork Spindle « « « « « « & 1
27 | 191245 WHEEL, Gauge 4:00 x 8, Less Tire . « « ¢« « ¢ « o o« 1
28 | 191247 BEARING, Oilite, Gauge Wheel . . v « o « « « « « 2
29 | 191248 AXLE, Gauge Wheel . « « « ¢« ¢ o o ¢"a o o ¢ o o o o 1
30 | 191249 RETAINER, Gauge Wheel Axle .« « ¢ ¢ ¢ « » & W 1
31 72073-58 PIN, 3/16 x 1-1/2 Cotter - Gauge Wheel axle . . 1
PA-2434~B =2 5= February, 1970



BLADES

Fig. 14, = Frame, Blade & Attachments 19-72

PA-2434~B ~26~ February, 197C



BLADES

FIG.| PART NO. NAME AND DESCRIPTION %;
14 GROUP_6-1 FRAME, BIADE & ATTACHMENTS - MODEL 19-72 [ 19-72|
i | 194610 FRAME ASSEMBLY . &« & & « o « . 1
2 191'-626 BAR 3 PitCh [ ] L] L] - L] » - L L] - L L] - - - - L ] - - 1
3 74004-58 PIN, 5/8 x 1-13/16 Clevis) 1
- 72055~58 PIN, 3/16 x 1-1/4 Cotter ) Pitch Bar to Frame 1
L 304838-336 BOLT, 5/8 - 11 x 2 Hex Hd.) 1
~ 34811-536 WASHER, 5/8 Lock ) Pitch Bar to Frame %
- 338,9-536 NUT, 5/8 - 11 Hex ) i
5 191}617 TURNTABIJE ASSEMBLY * & &4 & 4 2 & & & 8 & & 2+ 2+ * a 1
6 | 194622 BOLT ASSY, 1 - 8 Wing ) 1
- | 194624 NUT ASSY, 1 - 8 ) 1
7 | 103006 WASHER, 1" Flat ) Frame to Turntable 1
- 370341-58 NUT, 1 - 14 Slotted Hex) 1
% 72109-58 PIN, 3/16 x 2 Cotter ) il
8 304768536 BOLT, 5/8 - 11 x 1-1/2 Hex Hd.) 2
- 34811-536 WASHER, 5/8 Lock ) Turntable to Rein- 2
= 33849536 NUT, 5/8 - 11 Hex ) forcing Angle 2
9 19}-[628 BI‘ADE, ECOIIOJIU" . e+ = °* 8 e @ . 8 & & @ _- .- = . = @ l
10 | 194629 ANGLE, Rednforcing « s s « 6 s o 4o 9 5 8 % ¢ 3 A 1
4 300308-58 BOLT, 1/2 - 13 x 1-1/2 Plow) 11
12 " 4,809-536 WASHER, 1/2 Lock ) Blade to Reinforcing 11
13 53845-58 NUT, 1/2 - 13 Hex ) Angle and Turntable 11
1 H.S. DECAL, Dearborn Equipment, 4 x 23-1/4 « . . . . . . i
15 | 194776 SIDE PLATES (Set of 2) . . « . « & 6 . I
16 304726-536 BOLT, 1/2 - 13 x 1-1/l Hex Hd.) 4
1% 34809-536 WASHER, 1/2 Lock ) Side Plates to Blade 4
18 338,45-58 NUT, 1/2 - 13 Hex ) 4
19 | 1 ' POINT, Ditchi 1
- 304,800-536 BOLT, 1/2 - 13 x 1-3/4 Hex Hd.) 1
- 303338-58 BOLT, 1/2 - 13 x 1-3/4 Plow ) 1
-~ L4, 736-58 WASHER, 1/2 Flat ) Point to Blade 1
s 34809-536 WASHER, 1/2 Lock ) 2
o~ 33845-58 NUT, 1/2 - 13 Hex ) 2
-— 304804-S36 BOLT, 5/8 - 11 x 1-3/4 Hex Hd.) i
-— Li7L4~S8 WASHER, 5/8 Flat ) 1
- 34811-836 WASHER, 5/8 Lock ) Point to Blade b
- 33849-336 NUT, 5/8 x 11 Hex ) 1
PA-2434-B -27~ February, 1970



BLADES

(19-205)
Fig. 15 - Frame & Turntable Parts 19-85,205

PA-2434-B

=23..

February, 1970




BLADES

FIG.| PART NO. NAME AND DESCRIPTION gé:
15 GROUP 7-1 FRAME & TURNTABLE PARTS 19-19=~
MODELS 19-85 & 205 L8
1 | 197644 FRAME ASSY, Rear Blade .+ « « ¢ « o o o o o o o o & 1|~
l-A- 196265 M ASSY, Rear Blade a & 4 & & & & ¢ e & * & a3 » - 1
2 133687 PIN, L‘i.nk 7/8 - 11]. catt I ¢ o = s & = & 8 & ® & & = 2 =
2 | 109741 PIN; BAnk /8 = 2 Cobs X 6 5 o » s 5@ o o i @ 3 -2
- 34814-58 WASHER, 7/8 Lock ) Link Pin to Frame 212
- 34677~58 NUT, 7/8 - 1, Hex) 1212
- | 222291 PIN, Jdnie ok IT w o s s v o w s o5 a3 2 |-
= lOMBL PIN, Link Cat. II ® & & & & & & e = 8 & 3 e & = @ -12
3 | 194829 COLIAR ASSY, TRPUSE o %6 o 4 o 5 W o o s & @i & » 2|~
3A| 193624 COLLAR ASSY, Thrust « « « « « o o o o = o o « o o « -1
L | 194184 PIN, 1 x 5-1/8 Clevis ) 2|1
5 72075-S8 PIN, 1/4 x 1-1/2 Cotter) Retain Collar 211
~ 87934~58 FITTING, 5/16 x 19/32 Iube. « v o « v o « o« o o o o« 12]=
6 87907-58 FITTING, 1/4 -~ 28 x 1/2 Lube Str. « « « o « « « « & -2
7 | 194790 TUBE ASEY, DOmEAbLE . v v o o 6 v s s ¢ % e & & 1]-
TA | 196267~ TUBE ASSY, Turntable . . . . . . e EE Y TYTY -1
8 1985 57 SLEEVE ASSY, DIINGADIE 5 4 & @ % @ H ® 5 5 W W 3y |-
9 | 194815 PIN, 3/4 Pull ) Frame to Tube (1 Reg.) 4|4
10 | 2N-608 LINCH PIN & LOCKING RING) Sleeve to Blade (3 Reg.) Lk
11 | 195241 IITTER ASBE, PAR o o s o b o @ 9 0 0 o @ w i . i ol
12 74,049-58 PIN, 3/8 x 2-1/4 Clevis) i & o
13 L4,726-536 WASHER, 3/8 Flat ) Lifter to Bracket 113,
1, 72016-58 PIN, 3/32 x 3/L Cotter ) 141
15 195239 PIN, Tifher i o« o & % o W s ® s e & & s ® s 8 & € ® 1|1
16 | 195237 SPRING, JAZLOr PIfi » & » o o & @ % & s o @ i & @ B
17 | 164127 LINK ASSY, 1" Pitch #80 Chain . « « « 2 ¢ « « o« « & N [
-- | 305225 DECAL, "Ford" I.D. 1-13/16 x 5=17/32 < « ¢ « « & & ¢ o B
] 150605 DECAL, Series Blank ® o e+ 8 8 8 2 e v e o e w 4 = -1
— | 150585 DECAL, Serdes #7 .+ o« « o « o v o o o « &« -1
—— 150591 DECA.L’ Sel'ies #l ¢ ® 2 8 &2 B s+ s W &+ & 2 s s s = - 1
—_—— 150592 DmAL, Sel‘ies #O ® ® & 5 8 ® e € W @ W € € & © & = - 1

PA-2434-B ~29- February, 1970



BLADES

Fig. 16 -~ Blade Assembly

FIG. PART NO. NAME AND DESCRIPTION %’é:
16 GROUP 7-2 BLADE ASSY, ADJUSTABLE REAR 19~
MODELS 19-85 & 205 85,
1200 |
1 | 194810 BIADB ASSY., 6F & s s wsisw s s s &e & & &9 & 8 1
2 19’&827 LIP,C‘IItting « & & & & & * 2 * © 4 € ¥ * & €@ & & ® 1
3 300308-58 BOLTS, 1/2 - 13 x 1-1/2 Plow) 9
- 34809-536 WASHER, 1/2 Lock ) Lip to Blade 9
- 33845-58 NUT, 1/2 - 13 Hex Jam ) 9
PA~-2,3,-B =30~ February, 1970




BLADES

FIG. PART NO.

NAME AND DESCRIPTION

16,

GROUP 7-2 BLADE ASSY, ADJUSTABLE REAR
MODELS 19-85 & 205 (CONT'D

QY.
REQ.
19-
85,
205
L | 1 POINT ASSY . Ditehlng « s s s w o & s v 6@ & & & AR
- 304800-S36 BOLT, 1/2 - 13 x 1-3/k Hex Hd.) 3
- 303686~58 BOLT, 1/2 - 13 x 1-3/4 Plow ) ;|
- 304804-536 BOLT, 5/8 - 11 x 1-3/L Hex Hd.) 1
- L4736-58 WASHER, 1/2 Flat ) 2
- 34809-836 WASHER, 1/2 Lock ) Point to Blade 2
- LAT7LL-S8 WASHER, 5/8 Flat ) 1
- 34811-57 WASHER, 5/8 Lock ) 1
= 33845-58 NUT, 1/2 - 13 Hex ) 2
- 33849-536 NUT, 5/8 - 11 Hex ) il
5 | 194776 SIDE PEATES (96t of THO] o v o v o« s » & & & & AR
6 304726~536 BOLT, 1/2 - 13 x 1-1/} Hex Hd.) A
7 34809-536 WASHER, 1/2 Lock ) Side Plates to Blade IA
8 33845-58 NUT, 1/2 - 13 Hex ) 4
9 | 190033 KIT, Slid Shoa & Bracket . « o v ¢ o s o o 6 ¢ « o AR
Consists of:
10 | 190034 SHOR. BKid ¢ o v 5 6 6 55 DR E & 6ui B @ & = a 2
11 72057-58 PIN, }/4 x 1-1/L Cotter . . « « « « v ¢ v o o & 2
12 91476-S SET SCREW, 1/2-13 x 1-1/2 Sq Hd Cup Pt.) Shoe to )
13 33942-58 NUT, 1/2 = 13 Hex Jam ) Bracket 2
14 | 170062 BRACKET, Mounting + « v « s o o @ 4 2 o & & 4 » 2
15 304765-536 BOLT, 1/2 - 20 x 1-1/2 Hex Hd.) A
16 34809-536 WASHER, 1/2 Lock ) Bracket to Blade L
X7 3384,6-58 NUT, 1/2 - 20 Hex ) L
PA-2434-B ~31- February, 1970




BLADES

Fig. 17 - Gauge Wheel Attachment

FIG. PART NO. NAME AND DESCRIPTION gﬁ:
17 GROUP 8-1 GAUGE WHEEL ATTACHMENT 19~
MODELS 19-86 & 189 86,
189
1 195232 BRACKET ASSY, Gauge W_heel ® ¢ & % 0 8 € & 8 & 8 & a 1
2 | 194596 ARM ASSY, Gauge Wheel . . . & v« v 4 ¢ o ¢ o o o o o y
3 | 106486 PIN, 7/8 x 4 Button Hd. Drilled) Bracket to Arm 1
s 72075-58 PIN, 1/4 x 1-1/2 Cotter 1
L 304768-536 BOLT, 5/8 - 11 x 1-1/2 Hex Hd.) 3
5 34811-336 WASHER, 5/8 Lock )} Bracket to Tube 3
é 33849-536 NUT, 5/8 - 11 Hex ) 3
7 | 194590 SCREW ASSY, Gauge Wheel . « o o & o o o o o« . . . I
8 194588 SPAcm, Ga-'ugﬂ Screw . . . 4 8 & e+ s 8 e & 8 8w = = 1
9 | 194581 PIN, Gauge Screw PIvot « « & ¢ v & v ¢ ¢ ¢ & o o . . 1
10 | 194671 BEARING, GAUZe SCYew « « o o = o 5 o o 5 5 s 5 & 5 o 1
11 LiT46~58 WASHER, 3/4 Flat ) 3
12 |  45301-58 NUT, 3/L ~ 10 Hex Slotted) Retain Bearing & Spacer 1
13 72053-58 PIN, 1/8 x 1-1/l Cotter ) on Screw Assy. 2

PA-21,34-B 39~ February, 1970




BLADES

FIG.| PART No. NAME AND DESCRIPTION %Z
17 GROUP 8-1 GAUGE WHEEL ATTACHMENT 19-
: MODELS 19-86 & 189 (CONT'D) 86,
1 189
114- l9h53'7 PIN, Arm Adjusting = & s * e & & ® ¥ s ® s 8 4 8 9 l
15 | 220976 FORK ASSY, Gauge Wheel . « « s « s o « o o s o o 1
16 L1,761-58 WASHER, I/l FLaB o o ooa o & o 2w oo 0 s » 1
17 220717 CAP,DuSt s % o 3 = ® ® s @ ® ® 8 8 * + s 8 & i |
18 34811-536 WASHER, 5/8 Lock ) h
19 33849-536 NUT, 5/8 - 11 Hex) Fork to Arm 1
20 87901-58 FITTING, Iube 1/8 ~ 27 StFe o « « ¢ o o o o o o o o 3
21 | 107846 WHEEL ASSEMBLY, Gauge 8" .« ¢« v ¢ o o o « o o o o » i
Consists of Wheel Plus:
22 10781}9 BEARING, WHeRL: & o w6 oo to & @ i 5 @ & % 0 & @ 2
23 | 144949 SPACER, .687 x 1 x 6-1/16 Tube . « « s « o o o o & 1
21&1)&7075 WASHER,HUbn-oooloootnogobnno'o 2
25 | 147077 QP Pl s s a i s oA g a # oW @ me & 65 2
26 302609-58 BOLT, 5/8 - 11 x 8 Hex Hd.) 1
— 34,811-536 WASHER, 5/8 lock ) Wheel to Fork 1
— 33946-58 NUT, 5/8 - 11 Hex Jam 37
27 | 194591 CRANK, Gauge Screw (19-86 ONly) « « o « o o & o « & i
28 | 196596 CRANK, Gauge Screw (19-189 Only) « o« « « o « o o & 1
29 | 196595 HOOK, Gauge Screw Crank (19-189 Only) « « « « o « & 5 )
30 73902-S PIN, 3/16 x 1 Clevis ) 2
31 72003-58 PIN, 1/16 x 3/8 Cotter) Hook to Crank (19-189 Only) 2
32 196591& PIN,WGovo--oo-au-o-cvooona-o 1
33 72035—88 PIN, 1/8]( 1 Cotter * # e 5 ° 8 @ & ¢ & & s 8 8 @ » l
PA-20434~B ~33- February, 1970



BLADES
NUMERICAL INDEX

2N-608 . & o v o0 7429 [ 190166 . 4 o v o 0« 19 | 194596 . 0 o 00 .. 32
HIB00E o www s 227 VIOIPE: w % s s wwi 22| 10460 o www & « v 2F
10LL3L v o o o » » « 29 | 190172 s s vew 22| 1967 v s aw s s = 27
106486 . « o o o o « 32| 190174 s s s nwe 221190629 s an s i w 27
107557 « o o o a0 o B LlI9OLIT8 4« « o o o090 22 | I0LB2L o ¢ oo « » o 27
107846 « o o o o o o 33 1190200 . . . . 17,19,23 | 194626 .« . . 4 . . 27
I078L9 o o « o ¢ o "33 LIO0290 W w o v s« 2L | JOLEOR. o o o w 5 s & 29
VIS 2 o5 s s o3l FAGOPE o ¢ s § v w 201 JHEIT o s e o s w 2F
IOITHY & o o o svn o 29 | 190243 . v o » o8 « 21 | Y0L6B3 . 5 5 0 0 s » " 8
133687 o o « v 50 29 | 191366 % s 5 o &« = 19 | 194669 . . . . . . 11,12
I1663 . s o v o o o Md5 ["I9IDTE w w o o s o0 25 L JOLBEY o o w0 s » 31,12
TEGE9 v w'e v i n B33 | 191218 4 s 45w e 25 1 19LETY o 6 s s e s 32
MI0TE 6% o s wae BIIAVI & o 4 « » s D51 IGMETT " e a & w w LL
164127 v v v« « o« « 29 | 191225 i wmmw 20 INEIE: o s o 5 ¢ o 11
290001 o o % @ #+ ovu 19 1191227 « & o'o w5 w 25 | IONPBE6 & w5 s s « & 10
190002 w & @ s s oo 1912191281 oo s o o0 25 |"29K769 4 s & s o & = 8
J90003 & o o6 a0 o 19 1191239, o s o o s 0o 25| 194772 0 o & & o 115
19000k & o 56 3 oo "I FAFIUL. ks o o o 950" 25.] AGATTE & a0 o » » 2131
190005 " & 8 e+ e e 17,19 1912";5 e o »' e & o @ 25 1911'7?6 e & 8 o o 27,31
190006 « v o « ¢ 2 2719 - 194247 5 s s s w o w 25 | LT s 6o v o v & 29
00607 o = = % s v 19.1 9P, & ¢ v o w « 25 | 2B . 4 5 o e ww 30
190008 & ¢ ¢ o o o o 19 [ 191249 v 4 v ¢ ¢ o o 25| 194815 . . . 4 @ o o 29
190009 . o o o . 17,19 1191320 . 4 e ¢ . . o 25| 194827 . . . . . . s 30
I90010° o o o o ¢ oo "D 1IFINUY o o v o o« 22,25 | AGLB29 o c ¢ o o o« 29
J90021L o o o s o » 17,09 | T92THE « o o wve o 21523 | 295089 o « o o » « = b
190028 . v o o . . s 19 [2392838 & v 2 wawwdlidh | 295088 & 4 o oowww 1k
190083 « o« »"27,19523,3). | 192198 & ¢ s o w o 10333 | 395096 « s o o o » = 1
190034 < 17,19,21,23,31 | 19362 « o v s s o s« 29| 195097 6 s v o o« o« « 4
190055 4w @ s s oow 1T JXORONL. . & 5 o % & & 7| 19510% . & & & s ws b
190062 . . + 17,19,23,31 | 194024 < o o o o « o 7| 195211 . . . . . 9,11,13
I9022L & s w s s s, TIIOKOBE . s s o s wew Tl 195202 5 s s 0w« 1
190320 s s.w 4 s 0 6| 1040BL . . o wmwwee 29)] 195932 . .« 0 n o e 32
1901230"'." 6191'.2830.--0-- 7195237--.0..029
19002k & 5 o 6 « oo O L IOLABL i s w e v @ 2,13 ] 195239 . v ow s w e 29
L J90106 . v v s omw TLAOULEE 4 o e s @ 114 19581 - we www s B9
19015 & & o o ¢ o« T | IOLBBL . 4 o v s e s 327 195363 . s 6 e s s 1l
190155 & o o o o o o 6| I9L587 . . v . e o . 334 195365 . 4 . . . o 11,13
190157 o o o o ¢ « 6,8,9 | 2194588 . . . . . . . 32) 195367 . e . . . . . 8,9
LAY v amd s 6 TIAEW « v v owiw s B2| T53T0 o & w « & s Ll
190162 & ¢ o ¢ ¢ o o T | 194591 . . o o o o o 33| 195581 . . & . o o 14,15

PA-2534-B =)o February, 197



BLADES

NUMERICAL INDEX

195582 o o 3 | IG8ART 4 4w w @ o s 8 | 292044 & i . 9
195658 ; 5 @ % e & @ U | 196594 o o ¢« o o o 0 ©33]|292050 4 4 0 w04 0. 9
195654 . e L 196595 o 4 s o w0 '+ 33| 292061 icw o = = w e 13
195655 o« o o o o o o 1y 1196596 « « & 5 « % « 33| 292062 < o« o9 & @ 13
I95686 . o =« % w. @ 9 W | I06E72 4 e wow ws 14,15 | 292063 . . 12
195666 ..... ll ’ 13 1976M " e o' s e e 8 @ 29 292064 ooooooo 9
195668 . . . . . 11,12 [ 198LAT o« o o s o o o 121 292071 o w v » % & 15
195669 . . . . . 1113 | 198557 .« n w s u = & 291 292072 4« s 4 o % & 15
195695 & o o« » & 13,12 [199W46 < o 'a s o« 14,15 | 292074 SR R I 15
196009 & & v . . 10,LL { I99YRT w-w e m a8 a6 B| 292077 v o5 % & » = 15
196268 ; & i & 4 29 1220717 o6 6 o o & @ @ 33| 292097 « o« s v w0 15
196267 ¢ v o o o o 729 | 220976 . i 4 e e o+ 33]292103 . .0 v 0. o 11,12
196346 . . . . . Wty |20 ' 4% w w o4 291 299232 L s wm s 5 s s 15
292333 . " 15

309594 & o6 60 4 o 11,13

PA-2/,34~-B ~35= February, 1970




BLADES

DECALS
PART NO. DESCRIPTION PAGE NO.
150585 Series #7 29
150591 Series #1 29
150592 . Series #0 29
150605 Series Blank 29
305224 "Ford" I.D. 1-1/2 x 4-19/32 Script 8
305225 "Ford" I.D. 1-13/16 x 5-17/32 Script 9,11,13,29

This Catalog replaces the following Parts Catalogs:

PA-243L~A Frames & Blades Series 705,709 October, 1962

PA-2434~A] Supplement #1 Frames & Blades June, 1965
PA~-8272 Rear Adjustable Blade Series 710 September, 1960

PA~2143L4~B 2704.0 . =36~ February, 1970




	Front Cover

	Model Index

	Group Index

	19-1, 19-55 universal frame, 19-80 Ford dozer frame

	Ford dozer frame, 19-2,3,4 dozer and snow plow blades - diagram

	Ford 19-205 adjustable rear blade - diagram

	19-5 utility adn 19-72 economy blades - diagram

	19-1 & 19-55 universal frames - diagram

	19-1 & 19-55 universal frames - parts list

	Ford dozer frame, model 19-80 - diagram

	Ford dozer frame - diagram

	hydraulic cylinder control attachment - diagram

	hydraulic cylinder control attachment - parts list

	hydraulic lift kit - diagram

	hydraulic lift kit - parts list

	hydraulic cable control for 19-80

	hydraulic cable control - diagram

	19-2 angle dozer blade, side plates, skid shoes - diagram

	19-2 angle dozer blade, side plates, skid shoes - parts list

	blade, release spring, plate - diagram

	19-3 snow plow blade side plates, skid shoes - parts list

	19-4 'V'snowplow - diagram

	19-4 'V'snowplow - parts list

	19-5 frame assembly - diagram

	19-5 blade with skid shoes - diagram

	19-19 gauge wheel - diagram

	19-19 gauge wheel - parts list

	19-72 frame, blade, attachments - diagram

	19-72 frame, blade, attachments - parts list

	19-85 19-205 Frame, Turntable - diagram

	19-85 19-205 Frame, Turntable - parts list

	19-85 19-205 blade assembly - diagram

	19-85 19-205 blade assembly - parts list

	gauge wheel attachment - diagram

	gauge wheel attachment - parts list

	Numerical Index

	Decals




